
 
 

821-R-08-011 
 
 
 

 
Steam Electric Power Generating 

Point Source Category: 
2007/2008 Detailed Study Report 

 
 
 
 

U.S. Environmental Protection Agency 
Engineering and Analysis Division 

Office of Water 
1200 Pennsylvania Avenue, NW 

Washington, D.C. 20460 
 
 
 
 
 
 
 
 
 
 
 

August 2008 
 
 
 



2007/2008 Detailed Study Report Contents 

 i

CONTENTS 
 

Page 
 

1. INTRODUCTION AND BACKGROUND OF THE STUDY ..........................................................1-1 

2. DATA COLLECTION ACTIVITIES ........................................................................................2-1 
2.1 Facility Inspections ..............................................................................................2-1 
[...]
2007/2008 Detailed Study Report Chapter 3 – Overview of the Coal-Fired Steam Electric Industry 

 3-20

specification effluent, backwash from sand filters, off-specification filter press filtrate, wash 
water from polymer storage containers, and fume scrubber wastewater from the muriatic acid 
tank.  During sampling, the plant transferred 154 gpm of off-specification filter press filtrate to 
the equalization tank, which caused the plant to divert some of the FGD scrubber purge away 
from the equalization tank; therefore, only 96 gpm of FGD scrubber purge was transferred to the 
equalization tank during the sampling episode.  The total flow rate at the sampling point during 
the sampling episode was 250 gpm, thus scrubber purge comprised only one-third of the total 
influent-to-treatment flow sampled by EPA.  The sampling episode report for Big Bend contains 
more detailed information regarding the sample collection procedures [ERG, 2008m]. 
 
 For the Homer City sampling episode, EPA collected a grab sample of the influent to the 
wastewater treatment system downstream of the equalization tank feeding the treatment system.  
The equalization tank receives FGD scrubber purge from the secondary hydroclones and 
backwash from sand filters.  During sampling, the flow rate from the equalization tank to the 
wastewater treatment system was 109 gpm.  The sampling episode report for Homer City 
contains more detailed information regarding the sample collection procedures [ERG, 2008j]. 
 
 Widows Creek operates once-though scrubbers (i.e., no recirculation of slurry within the 
absorber), with the scrubber blowdown continuously sent to settling ponds.  For the Widows 
Creek sampling episode, EPA collected a four-hour composite sample of the influent to the FGD 
settling pond from a diked channel containing FGD scrubber blowdown from the two FGD 
scrubbers.  EPA collected the samples from the diked channel at a point downstream of the 
influent to the channel to allow for some initial solids settling, but upstream of the inlet to the 
FGD settling pond.  At the time of the sampling, although one of the generating units operating a 
FGD scrubber was shut down and therefore not sending flue gases through the scrubber, the 
plant continued to transfer water from the scrubber to the FGD settling pond.  The flow rate 
entering the FGD settling pond at the time of sampling was approximately 1,170 gpm, and plant 
personnel estimated that approximately 390 gpm of the flow rate (one-third of the entire flow) 
was from the FGD scrubber of the unit that was shut down.  The sampling episode report for 
Widows Creek contains more detailed information regarding the sample collection procedures 
[ERG, 2008n]. 
 
 For the Mitchell sampling episode, EPA collected a grab sample of the FGD scrubber 
purge transfer to the FGD wastewater treatment system.  The sample collected contained only 
FGD scrubber purge, which was transferred to the system at a flow rate of approximately 500 
gpm.  The sampling episode report for Mitchell contains more detailed information regarding the 
sample collection procedures [ERG, 2008k]. 
 
 Table 3-6 shows that FGD wastewater contains significant concentrations of chloride, 
total dissolved solids (TDS), nutrients, and metals, including bioaccumulative metals such as 
arsenic, mercury, and selenium.  Table 3-6 also shows that some of the pollutants are more likely 
to be present in the particulate phase (e.g., aluminum, chromium, mercury), whereas other 
pollutants are almost exclusively present in the dissolved phase (e.g., boron, magnesium, 
manganese).  The pollutant concentrations present in the FGD wastewater are large enough that 
the waste stream typically requires some form of treatment prior to being discharged, at a 
minimum to lower the total suspended solids (TSS) concentrations to meet the 30 mg/L (30-day 
average) ELG limit for low-volume wastewaters (see Section 3.1.4 for more details). 



3-21 

2007/2008 Detailed Study Report Chapter 3 – Overview of the Coal-Fired Steam Electric Industry 

 

Table 3-6.  Influent to FGD Wastewater Treatment System Concentrations 
 

Analyte Method Unit 

Big Bend – 
Influent to FGD 

Wastewater Treatment a 

Homer City – 
Influent to FGD 

Wastewater Treatment a 

Widows Creek – 
FGD Scrubber 

Blowdown a 

Mitchell – 
FGD Scrubber 

Purge a 

Routine Metals - Total 
Aluminum 200.7 UG/L 31,200  289,000  234,000  17,900  
Antimony 200.7 UG/L 62.5  86.4  ND (86.9)  28.7  
Arsenic 200.7 UG/L 75.5  1,590  523  72.5  
Barium 200.7 UG/L 1,590  11,900 R 7,200  588  
Beryllium 200.7 UG/L 12.9  28.8  44.3  8.04  
Boron 200.7 UG/L 626,000  224,000  28,900  229,000  
Cadmium 200.7 UG/L 224  150  89.2  19.7  
Calcium 200.7 UG/L 6,690,000  3,220,000  5,990,000  3,030,000  
Chromium 200.7 UG/L 757  1,400  1,360  70.7  
Cobalt 200.7 UG/L 172  369  ND (217)  68.0  
Copper 200.7 UG/L 120  811  653  164  
Iron 200.7 UG/L 23,500  824,000  299,000  60,600  
Lead 200.7 UG/L 69.1  340  436  103  
Magnesium 200.7 UG/L 4,830,000  2,760,000  321,000  1,470,000  
Manganese 200.7 UG/L 21,900  225,000  2,780  28,800  
Mercury 245.1 UG/L ND (10.0)  243  26.5  67.5  
Molybdenum 200.7 UG/L 618  375  1,340  65.0  
Nickel 200.7 UG/L 2,090  2,560 R 489  554  
Selenium 200.7 UG/L 4,150  4,000 R 652  2,130  
Sodium 200.7 UG/L 2,530,000  1,430,000  104,000  314,000  
Thallium 200.7 UG/L ND (10.0)  Exclude  ND (43.4)  ND (10.0)  
Titanium 200.7 UG/L 420  1,300 R 8,180  377  
Vanadium 200.7 UG/L 724  766  1,580  203  
Yttrium 200.7 UG/L 245  586  217  64.9  
Zinc 200.7 UG/L 1,540  1,900  3,140  885  



3-22 

2007/2008 Detailed Study Report Chapter 3 – Overview of the Coal-Fired Steam Electric Industry 

 

Table 3-6.  Influent to FGD Wastewater Treatment System Concentrations 
 

Analyte Method Unit 

Big Bend – 
Influent to FGD 

Wastewater Treatment a 

Homer City – 
Influent to FGD 

Wastewater Treatment a 

Widows Creek – 
FGD Scrubber 

Blowdown a 

Mitchell – 
FGD Scrubber 

Purge a 

Routine Metals – Dissolved 
Aluminum 200.7 UG/L ND (50.0)  ND (50.0)  86.6  ND (50.0)  
Antimony 200.7 UG/L 33.9  ND (20.0)  ND (20.0)  ND (20.0)  
Arsenic 200.7 UG/L 18.6  ND (10.0)  13.9  ND (10.0)  
Barium 200.7 UG/L 1,820  149 R 257  488  
Beryllium 200.7 UG/L ND (5.00)  10.5  ND (5.00)  6.02  
Boron 200.7 UG/L 618,000  254,000  24,100  232,000  
Cadmium 200.7 UG/L 179  26.2  ND (5.00)  ND (5.00)  
Calcium 200.7 UG/L 4,470,000  1,990,000  849,000  2,350,000  
Chromium 200.7 UG/L ND (10.0)  ND (10.0)  18.7  ND (10.0)  
Hexavalent Chromium D1687-92 UG/L 24.0  ND (2.00)  ND (2.00)  5.00  
Cobalt 200.7 UG/L ND (50.0)  201  ND (50.0)  ND (50.0)  
Copper 200.7 UG/L 27.2  14.5  ND (10.0)  ND (10.0)  
Iron 200.7 UG/L ND (100)  ND (100)  ND (100)  ND (100)  
Lead 200.7 UG/L ND (50.0)  ND (50.0)  ND (50.0)  ND (50.0)  
Magnesium 200.7 UG/L 4,110,000  3,100,000  176,000  1,370,000  
Manganese 200.7 UG/L 9,610  173,000  583  27,900  
Mercury 245.1 UG/L ND (10.0)  ND (10.0)  ND (2.00)  ND (10.0)  
Molybdenum 200.7 UG/L 581  30.6  876  22.2  
Nickel 200.7 UG/L 851  1,350  ND (50.0)  355  
Selenium 200.7 UG/L 3,610  656 R 366  46.9  
Sodium 200.7 UG/L 1,970,000  1,440,000  76,700  324,000  
Thallium 200.7 UG/L 14.3  61.2  14.3  ND (10.0)  
Titanium 200.7 UG/L 12.5  ND (10.0)  ND (10.0)  ND (10.0)  
Vanadium 200.7 UG/L 108  ND (20.0)  ND (20.0)  ND (20.0)  
Yttrium 200.7 UG/L ND (5.00)  6.28  ND (5.00)  ND (5.00)  
Zinc 200.7 UG/L 16.8  ND (10.0)  ND (10.0)  87.8  



3-23 

2007/2008 Detailed Study Report Chapter 3 – Overview of the Coal-Fired Steam Electric Industry 

 

Table 3-6.  Influent to FGD Wastewater Treatment System Concentrations 
 

Analyte Method Unit 

Big Bend – 
Influent to FGD 

Wastewater Treatment a 

Homer City – 
Influent to FGD 

Wastewater Treatment a 

Widows Creek – 
FGD Scrubber 

Blowdown a 

Mitchell – 
FGD Scrubber 

Purge a 

Low-Level Metals – Total 
Antimony 1638 UG/L 24.9  31.1  51.8  9.23  
Arsenic 1638 UG/L 165  1,220  617  59.9  
Cadmium 1638 UG/L 238  52.8 R 86.0  5.28  
Chromium 1638 UG/L 651 L 1,270  1,380  176 L 
Copper 1638 UG/L 103  747  826  139  
Lead 1638 UG/L 69.9  351  545  68.1  
Mercury 1631E UG/L 16.4  533  24.7  138  
Nickel 1638 UG/L 2,570  2,840  634  650  
Selenium 1638 UG/L 3,470  3,530  651  1,990  
Thallium 1638 UG/L 39.8  37.3  93.8  6.33  
Zinc 1638 UG/L 1,870  2,130  2,720  730  
Low-Level Metals - Dissolved 
Antimony 1638 UG/L 21.9  ND (0.400)  8.90  1.97  
Arsenic 1638 UG/L 137  24.2 R 18.0  20.2  
Cadmium 1638 UG/L 190  24.5  3.16  ND (1.00)  
Chromium 1638 UG/L ND (160)  ND (16.0)  ND (16.0)  ND (80.0)  
Copper 1638 UG/L ND (40.0)  11.3  ND (4.00)  ND (20.0)  
Lead 1638 UG/L ND (10.0)  ND (1.00)  ND (1.00)  ND (0.500)  
Mercury 1631E UG/L 0.206  0.0809  0.0761  0.0111  
Nickel 1638 UG/L 1,030  1,450  29.6  433  
Selenium 1638 UG/L 3,280  584  325  443  
Thallium 1638 UG/L 39.4  23.2  22.5  4.47  
Zinc 1638 UG/L ND (100)  34.7  ND (10.0)  160  
Classicals 
Ammonia As Nitrogen (NH3-N) 4500-NH3F MG/L 31.5  4.12  2.26  1.89  

Nitrate/Nitrite (NO3-N + NO2-N) 353.2 MG/L NA  54.5  1.00  20.6  



3-24 

2007/2008 Detailed Study Report Chapter 3 – Overview of the Coal-Fired Steam Electric Industry 

 

Table 3-6.  Influent to FGD Wastewater Treatment System Concentrations 
 

Analyte Method Unit 

Big Bend – 
Influent to FGD 

Wastewater Treatment a 

Homer City – 
Influent to FGD 

Wastewater Treatment a 

Widows Creek – 
FGD Scrubber 

Blowdown a 

Mitchell – 
FGD Scrubber 

Purge a 

Total Kjeldahl Nitrogen (TKN) 4500-N,C MG/L 51.6  14.2  22.3  13.3  

Biochemical Oxygen Demand 
(BOD) 

5210B MG/L 1,370  ND (120)  172  21.0  

Chloride 4500-CL-C MG/L 24,200  11,800  832  7,200  

Hexane Extractable Material 
(HEM) 

1664A MG/L ND (6.00)  ND (5.00)  22.0  11.0  

Silica Gel Treated HEM (SGT-
HEM) 

1664A MG/L NA  NA  6.00 E ND (5.00)  

Sulfate D516-90 MG/L 3,590  6,920  11,900  1,640  

Total Dissolved Solids (TDS) 2540 C MG/L 44,600  23,200  4,740  18,100  

Total Phosphorus 365.3 MG/L 0.990  2.64  10.5  3.57  

Total Suspended Solids (TSS) 2540 D MG/L 4,970  13,300  25,300 E 7,320  
Source: [ERG, 2008j], [ERG, 2008k], [ERG, 2008m], [ERG, 2008n] 
a – The concentrations presented have been rounded to three significant figures. 
E – Sample analyzed outside holding time. 
L – Sample result between 5x and 10x blank result. 
R – MS/MSD % Recovery outside method acceptance criteria. 
Exclude – Results were excluded because the MS/MSD samples had a zero percent recovery. 
NA – Not analyzed. 
ND – Not detected (number in parenthesis is the report limit).  The sampling episode reports for each of the individual plants contains additional sampling 
information, including analytical results for analytes measured above the detection limit, but below the reporting limit (i.e., J-values).



2007/2008 Detailed Study Report Chapter 3 – Overview of the Coal-Fired Steam Electric Industry 

 3-25

 Table 3-7 presents the pollutant concentrations representing the effluent from the FGD 
wastewater treatment systems for the four plants that EPA sampled with FGD wastewater 
treatment systems.  The fifth plant sampled by EPA is not included in Table 3-7 because it did 
not have an operating FGD system at the time of sampling. 
 
 The Big Bend FGD wastewater treatment system consists of an equalization tank 
followed by a chemical precipitation system to reduce dissolved metals using lime for hydroxide 
precipitation and ferric chloride for iron co-precipitation.  The plant then adds a flocculating 
polymer to the wastewater and transfers it to a clarifier to remove the solids.  The overflow from 
the clarifiers is filtered using sand gravity filters, transferred to a final holding tank, and then 
discharged.  EPA collected a grab sample of the effluent from the FGD wastewater treatment 
system after the final holding tank.  The average flow rate of the effluent from the FGD 
wastewater treatment system during the sampling episode was 104 gpm.  The sampling episode 
report for Big Bend contains more detailed information regarding the sample collection 
procedures [ERG, 2008m].  
 
 The Homer City FGD wastewater treatment system consists of an equalization tank 
followed by a chemical precipitation system to reduce dissolved metals using lime for hydroxide 
precipitation, ferric chloride for iron co-precipitation, and a clarifier for solids removal.  The 
FGD wastewater is sent through a first stage of lime and ferric chloride precipitation followed by 
a clarifier, and the wastewater is then treated in a second stage of lime and ferric chloride 
precipitation followed by a clarifier.  After the second clarifier, the wastewater is transferred to 
an aerobic biological treatment system designed for the removal of BOD.  After the biological 
system, the wastewater is filtered, transferred to a final holding tank, and discharged.  EPA 
collected a grab sample of the effluent from the FGD wastewater treatment system directly from 
the final holding tank.  The average flow rate of the effluent from the final holding tank during 
the sampling episode was approximately 107 gpm.  The sampling episode report for Homer City 
contains more detailed information regarding the sample collection procedures [ERG, 2008j]. 
 
 The Widows Creek FGD wastewater treatment system is a pond system that consisted of 
three settling ponds at the time of sampling; however, during the two site visits prior to the 
sampling episode, the plant was operating four settling ponds.  The FGD scrubber blowdown is 
pumped to the inlet channels of the pond system which direct the wastewater to the first FGD 
settling pond.  The overflow from the first FGD settling pond is transferred to a second FGD 
settling pond and then to a final FGD settling pond.  The overflow from the final settling pond is 
then discharged from the plant.  EPA collected a grab sample of the effluent from the FGD 
wastewater treatment system from the FGD wastewater discharge stream of the third settling 
pond.  EPA estimated that the effluent flow rate from the treatment system was equal to the 
influent to the treatment system, which was estimated to be 1,170 gpm.  The sampling episode 
report for Widows Creek contains more detailed information regarding the sample collection 
procedures [ERG, 2008n]. 
 
 The Mitchell FGD wastewater treatment system consists of a chemical precipitation 
system to reduce dissolved metals using lime for hydroxide precipitation followed by a clarifier 
for solids removal.  The overflow from the clarifier is transferred to an equalization tank, where 
treated effluent is recycled by the plant when the system is not discharging.  After the 
equalization tank, the plant uses ferric chloride for iron co-precipitation and then adds an anionic 
polymer and transfers the wastewater to a second clarifier.  The overflow from the second  



3-26 

2007/2008 Detailed Study Report Chapter 3 – Overview of the Coal-Fired Steam Electric Industry 

 

Table 3-7.  Effluent from FGD Wastewater Treatment Systems Concentration 
 

Analyte Method Unit 

Big Bend –  
Effluent from FGD 

Wastewater 
Treatment a, b 

Homer City –  
Effluent from FGD 

Wastewater 
Treatment a, b 

Widows Creek – 
Effluent from FGD 

Pond System a, b 

Mitchell –  
Effluent from FGD 

Wastewater 
Treatment a, b 

Routine Metals - Total 
Aluminum 200.7 UG/L ND (50.0)  ND (50.0)  111  ND (50.0)  
Antimony 200.7 UG/L 22.1 R <20.8  ND (20.0)  ND (20.0)  
Arsenic 200.7 UG/L ND (10.0)  ND (10.0)  49.5  <10.3  
Barium 200.7 UG/L 1,490  71.3 R 179  433  
Beryllium 200.7 UG/L ND (5.00)  7.68  ND (5.00)  ND (5.00)  
Boron 200.7 UG/L 369,000  191,000  31,500  208,000  
Cadmium 200.7 UG/L 24.9  ND (5.00)  ND (5.00)  ND (5.00)  
Calcium 200.7 UG/L 4,420,000  2,000,000  987,000  2,380,000  
Chromium 200.7 UG/L ND (10.0)  ND (10.0)  ND (10.0)  ND (10.0)  
Cobalt 200.7 UG/L ND (50.0)  ND (50.0)  ND (50.0)  ND (50.0)  
Copper 200.7 UG/L <10.3  12.5  ND (10.0)  16.2  
Iron 200.7 UG/L ND (100)  <117  ND (100)  318  
Lead 200.7 UG/L ND (50.0)  ND (50.0)  ND (50.0)  ND (50.0)  